

CERTIFICATE OF ANALYSIS

May 18, 2021

Product: LA-1

Batch No.: 17-ES04

It is hereby certified that this material has been manufactured in accordance with manufacturer specifications. Results of the quality conformance tests are listed below.

<u>Test Description</u>	<u>Results</u>	<u>Acceptable Limits</u>
Specific gravity	1.174	1.172 $\pm$ 0.01
Cloud point	27°F	<40°F
Alkalinity	30.5 mls	31.5 $\pm$ 1.0 ml titrant
Aluminum corrosion	No corrosion	No corrosion

It is further certified that this material meets the requirements of SAE ARP 1755B, Category 10, Stock Loss Test; ASTM F945, Stress Corrosion of Titanium Alloys, and similar appropriate specifications; is listed on Pratt & Whitney PMC 1436. Copies of this certification, along with laboratory test reports, are on file in our office for your inspection.

SHERWIN INCORPORATED


Q.C. Laboratory